SPORTON LAB.

FCC RF Test Report

Report No. : FG711304-01B

LTE Band 38 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

o )
v pe T
RefLevel 0,00 dBm  Offset 5.95 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 5.96 dB Mode Auto Sweep
SGL Count 100,/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fheck PABS Limit fheck PAES
10 dBTE—fRURIGUE N ABS paks 10 dBIP—b RIS LS L INE ABS 5
-20 dBn -20 dBm:
_LINE_ABS_ _LINE_ABS_
40 der ——
i RS . i ] A P
60 dB 60 dBm:
-70 dBr =70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
|Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequenc | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit |
30,000 MHz 1.000 GHz 1.000 MHz 882.93103 MHz | -49.84 dbm -24.84 dB 30,000 MHz 1,000 GHz | 1.000 MHz 906.68416 MHz -45.99 dBm -24.92 dB
1,000 GHz 2,550 GHz 1,000 MHz 2.54981 GHz -47.43 dBm -22.43 dB 1,000 GHz 2,550 GHz 1.000 MHz 2.E4981 GHz -47.81 dBm -22.81 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.97202 GHz | -49.48 dBm -24.48 dB 2,640 GHz | 3,000 GHz | 1.000 MHz | 2.6436% GHz -49.16 dBm -24.16 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.86827 GHz -44.36 dBm -19.36 dB 3.000 GH2 7.000 GHz 1.000 MHz 6.84977 GHz -44.17 dBm -19.17 d8
7,000 GHz 10,000 GHz 1.000 MHz | 9,78320 GHz -46,90 dBm -21,00 dB 7.000 GHz 10,000 GHz 1.000 MHz | 9,76029 GHz -46,96 dBm | -21.96 dB
10.000 GHz 14.000 GHz | 1.000 MHz 13.77478 GHz -45.57 dbm -20,57 dB 10.000 GHz 14.000 GHz | 1.000 MHz 13.75128 GHz -45.62 dBm -20.62 db
14.000 GHz 18.000 GHz 1.000 MHz 15.72203 GHz | -42.39 dBm | -17.39 dB 14.000 GHz | 18,000 GHz | 1.000 MHz | 15.74853 GHz -42.36 dBm -17.36 dB
18.000 GHz 27.000 GHz 1.000 MHz 129.93264 GHz -43.28 dBm -18.28 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.03364 GHz -42.98 dém -17.98 dB
‘ )il T e [ )i (T —

Date: 23 JAN 2017 04:45:20

Date: 23 JAN 2017 04:44:20

Highest Channel / QPSK

Highest Channel / 16QAM

n pe v
Ref Level 0,00 dem  Offset 2.95 dg Made Auto Sweep RefLevel 0,00 dBm Offset 8.95 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fheck PABS Limit fhack PARS
10 d8nE—BRURIOUS FINE ARS fake 10 dBe—$RURIOUS LINE ARS P
-20 dBrr -20 dBm
_LINE_ABS_ _LINE_ARS_
-40 dBr -40 dBm
- - ~ Lty o~ A,
Badl ot Y
-60 dB =650 dBm-
=70 dBm =70 dBm
-80 dB -80 dBm
-a0 dey -90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
'Sguﬁnus Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 862.57121 MHz -49.93 dBm 30,000 MHz 1,000 GHz 1.000 MHz 901.35182 MHz -50.14 dBm -25,14 d&
1,000 GHz 2,550 GHz 1,000 MHz 2.13916 GHz -50,10 dBm -25,10 dB 1,000 GHz 2,550 GHz 1,000 MHz 2.13141 GHz -50.05 dBm -25,05 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.98660 GHz | -49,41 dBm -24,41 dB 2.640 GHz | 3.000 GHe | 1.000 MHz | 2.99145 GHz -49,17 dBm -24.17 dB
3.000 GHz 7.000 GH2 1.000 MHz 6.86977 GHz -44.20 dBm -19,20 dB 3.000 GHz 7.000 GHz 1.000 Mz 6.86127 GHz -44.30 dBm -19.30 d&
7,000 GHz 10,000 GHz 1.000 MHz | 9,75779 GHz -46,87 dBm -21,87 dB 7.000 GHz 10,000 GHz 1,000 MHz | 9,74029 GHz -46,82 dBm | -21.82 dB
10.000 GHz 14.000 GHz | 1.000 MHz 12.70241 GHz -45.62 dBm -20,62 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.76378 GHz -45.70 dBm -20,70 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.71604 GHz | -42.43 dBm | -17.43 dB 14.000 GHz | 18.000 GHz | 1.000 MHz | 15.73353 GHz -42,37 dBm | -17.37 d8
18.000 GHz 27.000 GHz 1.000 MHz 19.91964 GHz -42,93 dBm -17.93 dB 18.000 GHz 27.000 GHz 1.000 MHz 19.02114 GHz -43,14 dBm -18.14 dB
‘ i ] . )i T —

Date: 23.JAN.2017 04 46:21

Date. 23.JAN.2017 04:47.14

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : 2AJOTTA-1038

Page Number 1 A185 of A191
Report Issued Date : Mar. 10, 2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



e aa. FCC RF Test Report

Report No. : FG711304-01B

Frequency Stability|
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0037
40 Normal Voltage 0.0003
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0006
10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0034
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0024
20 Battery End Point 0.0007
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.45 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0014
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0025

10 Normal Voltage 0.0032 PASS
-20 Normal Voltage 0.0004
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0023
20 Battery End Point 0.0002

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.45 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Report No. : FG711304-01B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0002
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0022

10 Normal Voltage 0.0001 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0019
20 Battery End Point 0.0003

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.45 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0107
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0052
0 Normal Voltage 0.0062

10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0059
20 Maximum Voltage 0.0100
20 Normal Voltage 0.0004
20 Battery End Point 0.0058

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.45 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0044
40 Normal Voltage 0.0010
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0031

10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0041
20 Maximum Voltage 0.0038
20 Normal Voltage 0.0013
20 Battery End Point 0.0030

Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.45 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0024
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0006
10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0002
20 Battery End Point 0.0023
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.45 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG711304-01B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3759 -55.47 -13 -42.47 -58.98 -60.46 1.88 6.87 H
5637 -32.12 -13 -19.12 -47.34 -39.42 2.38 9.68 H
Middle 7518 -54.38 -13 -41.38 -66.41 -63.45 2.74 11.81 H
3759 -48.34 -13 -35.34 -55.71 -53.33 1.88 6.87 \Y
5637 -32.81 -13 -19.81 -49 -40.11 2.38 9.68 \Y
7518 -62.77 -13 -49.77 -73.48 -71.84 2.74 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3756 -54.39 -13 -41.39 -57.98 -59.38 1.88 6.87 H
5637 -32.53 -13 -19.53 -47.68 -39.83 2.38 9.68 H
Middle 7515 -55.37 -13 -42.37 -67.40 -64.44 2.74 11.81 H
3756 -49.68 -13 -36.68 -56.38 -54.67 1.88 6.87 \Y
5637 -33.50 -13 -20.50 -49.66 -40.80 2.38 9.68 \Y
7515 -63.16 -13 -50.16 -73.87 -72.23 2.74 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

LTE Band 2 / 5MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3756 -55.27 -13 -42.27 -58.78 -60.26 1.88 6.87 H
5634 -33.34 -13 -20.34 -48.35 -40.64 2.38 9.68 H
Middle 7512 -56.56 -13 -43.56 -68.59 -65.63 2.74 11.81 H
3756 -52.89 -13 -39.89 -57.69 -57.88 1.88 6.87 \
5634 -31.88 -13 -18.88 -48.22 -39.18 2.38 9.68 V
7512 -61.73 -13 -48.73 -72.44 -70.80 2.74 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 10MHz / QPSK/ RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3750 -59.24 -13 -46.24 -62.75 -64.23 1.88 6.87 H
5625 -37.23 -13 -24.23 -51.76 -44.53 2.38 9.68 H
Middle 7503 -56.58 -13 -43.58 -68.61 -65.65 2.74 11.81 H
3750 -57.35 -13 -44.35 -61.14 -62.34 1.88 6.87 \Y
5625 -35.39 -13 -22.39 -51.06 -42.69 2.38 9.68 V
7503 -62.51 -13 -49.51 -73.22 -71.58 2.74 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : 2AJOTTA-1038

Page Number

Report Version

: B20of B13
Report Issued Date : Mar. 10, 2017

: Rev. 01

Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG711304-01B

LTE Band 2/ 15MHz / QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3747 -58.47 -13 -45.47 -61.98 -63.46 1.88 6.87 H
5619 -35.38 -13 -22.38 -50.12 -42.68 2.38 9.68 H
Middle 7494 -55.99 -13 -42.99 -68.02 -65.06 2.74 11.81 H
3747 -57.90 -13 -44.90 -61.69 -62.89 1.88 6.87 \
5619 -33.11 -13 -20.11 -49.27 -40.41 2.38 9.68 \
7494 -61.21 -13 -48.21 -71.92 -70.28 2.74 11.81 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3741 -56.12 -13 -43.12 -59.63 -61.11 1.88 6.87 H
5613 -36.51 -13 -23.51 -51.18 -43.81 2.38 9.68 H
Middle 7485 -56.11 -13 -43.11 -68.14 -65.18 2.74 11.81 H
3741 -59.90 -13 -46.90 -63.69 -64.89 1.88 6.87 \
5613 -33.98 -13 -20.98 -50.14 -41.28 2.38 9.68 \Y
7485 -62.75 -13 -49.75 -73.46 -71.82 2.74 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3465 -49.14 -13 -36.14 -55.93 -54.03 1.81 6.70 H

5196 -44.48 -13 -31.48 -57.16 -51.38 2.23 9.13 H

6927 -45.03 -13 -32.03 -60.21 -53.09 2.60 10.66 H
Middle 8661 -51.20 -13 -38.20 -70.53 -61.10 2.96 12.86 H

3465 -58.57 -13 -45.57 -63.77 -63.46 1.81 6.70 \

5196 -38.12 -13 -25.12 -52.55 -45.02 2.23 9.13 \

6927 -59.09 -13 -46.09 -74.14 -67.15 2.6 10.66 \Y

8661 -54.83 -13 -41.83 -72.93 -64.73 2.96 12.86 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3462 -46.27 -13 -33.27 -53.21 -51.16 1.81 6.70 H

5193 -43.07 -13 -30.07 -55.75 -49.97 2.23 9.13 H

6924 -48.76 -13 -35.76 -63.94 -56.82 2.60 10.66 H
Middle 8655 -49.09 -13 -36.09 -68.42 -58.99 2.96 12.86 H

3462 -56.08 -13 -43.08 -61.28 -60.97 1.81 6.70 \Y

5193 -36.71 -13 -23.71 -51.14 -43.61 2.23 9.13 \Y

6924 -54.90 -13 -41.90 -69.95 -62.96 2.6 10.66 \Y

8655 -57.15 -13 -44.15 -75.25 -67.05 2.96 12.86 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3459 -46.90 -13 -33.90 -53.71 -51.79 1.81 6.70 H

5190 -42.03 -13 -29.03 -54.71 -48.93 2.23 9.13 H

6921 -47.46 -13 -34.46 -62.64 -55.52 2.60 10.66 H
Middle 8652 -47.87 -13 -34.87 -67.20 -57.77 2.96 12.86 H

3459 -57.41 -13 -44.41 -62.61 -62.30 1.81 6.70 \

5190 -38.03 -13 -25.03 -52.46 -44.93 2.23 9.13 \

6921 -55.78 -13 -42.78 -70.83 -63.84 2.6 10.66 \Y

8652 -55.04 -13 -42.04 -73.14 -64.94 2.96 12.86 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3456 -44.67 -13 -31.67 -51.98 -49.56 1.81 6.70 H

5184 -45.26 -13 -32.26 -57.94 -52.16 2.23 9.13 H

6912 -47.60 -13 -34.60 -62.78 -55.66 2.60 10.66 H
Middle 8640 -48.30 -13 -35.30 -67.63 -58.20 2.96 12.86 H

3456 -54.40 -13 -41.40 -59.6 -59.29 1.81 6.70 \Y

5184 -34.03 -13 -21.03 -48.75 -40.93 2.23 9.13 \Y

6912 -58.81 -13 -45.81 -73.86 -66.87 2.6 10.66 \Y

8640 -56.49 -13 -43.49 -74.59 -66.39 2.96 12.86 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG711304-01B

LTE Band 4 / 15MHz / QPSK/ RB Size 1 Offset 0

_ Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3450 -48.36 -13 -35.36 -55.15 -53.25 1.81 6.70 H
5178 -42.16 -13 -29.16 -54.84 -49.06 2.23 9.13 H
6903 -44.83 -13 -31.83 -60.01 -52.89 2.60 10.66 H
Middle 8628 -48.75 -13 -35.75 -68.08 -58.65 2.96 12.86 H
3450 -56.72 -13 -43.72 -61.92 -61.61 1.81 6.70 \
5178 -36.59 -13 -23.59 -51.04 -43.49 2.23 9.13 \
6903 -59.88 -13 -46.88 -74.93 -67.94 2.6 10.66 \Y
8628 -56.44 -13 -43.44 -74.54 -66.34 2.96 12.86 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency EIRP Limit °_"e.' SPA S:G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3447 -45.89 -13 -32.89 -52.92 -50.78 1.81 6.70 H
5169 -42.79 -13 -29.79 -55.47 -49.69 2.23 9.13 H
6894 -43.17 -13 -30.17 -58.65 -51.23 2.60 10.66 H
Middle 8619 -50.77 -13 -37.77 -70.10 -60.67 2.96 12.86 H
3447 -56.19 -13 -43.19 -61.39 -61.08 1.81 6.70 \Y
5169 -35.80 -13 -22.80 -50.3 -42.70 2.23 9.13 \Y
6894 -59.54 -13 -46.54 -74.59 -67.60 2.6 10.66 \Y
8619 -55.75 -13 -42.75 -73.85 -65.65 2.96 12.86 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5064 -51.04 -25 -26.04 -60.26 -57.60 2.41 8.97 H

7600 -47.71 -25 -22.71 -61.41 -56.71 2.86 11.86 H
Middle 10134 -51.51 -25 -26.51 -69.86 -60.41 3.21 12.11 H

5064 -45.34 -25 -20.34 -56.52 -51.90 2.41 8.97 \

7600 -57.32 -25 -32.32 -71.95 -66.32 2.86 11.86 \

10134 -57.47 -25 -32.47 -76.87 -66.37 3.21 12.11 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz /| QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5060 -49.36 -25 -24.36 -58.58 -55.92 2.41 8.97 H

7592 -42.57 -25 -17.57 -58.80 -51.57 2.86 11.86 H
Middle 10125 -55.25 -25 -30.25 -73.60 -64.15 3.21 12.11 H

5060 -45.68 -25 -20.68 -56.81 -52.24 2.41 8.97 \Y

7592 -53.65 -25 -28.65 -68.28 -62.65 2.86 11.86 \Y

10125 -57.30 -25 -32.30 -76.7 -66.20 3.21 12.11 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

LTE Band 7 / 15MHz /| QPSK/ RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency EIRP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5056 -46.89 -25 -21.89 -57.03 -53.45 2.41 8.97 H

7584 -43.74 -25 -18.74 -59.68 -52.74 2.86 11.86 H
Middle 10116 -54.42 -25 -29.42 -72.77 -63.32 3.21 12.11 H

5056 -45.25 -25 -20.25 -56.45 -51.81 2.41 8.97 \

7584 -52.87 -25 -27.87 -67.5 -61.87 2.86 11.86 \

10116 -55.82 -25 -30.82 -75.22 -64.72 3.21 12.11 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5052 -45.85 -25 -20.85 -56.24 -52.41 2.41 8.97 H

7576 -49.26 -25 -24.26 -62.96 -58.26 2.86 11.86 H
Middle 10107 -54.55 -25 -29.55 -72.90 -63.45 3.21 12.11 H

5052 -44.41 -25 -19.41 -55.9 -50.97 2.41 8.97 \Y

7576 -56.38 -25 -31.38 -71.01 -65.38 2.86 11.86 \Y

10107 -57.04 -25 -32.04 -76.44 -65.94 3.21 12.11 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

A Over SPA S.G. TX Cable | TX Antenna o
Frequency ERP Limit .. . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1414 -38.46 -13 -25.46 -40.00 -39.36 1.14 4.19 H

2120 -60.49 -13 -47.49 -59.95 -61.95 1.4 5.01 H
Middle 2828 -47.98 -13 -34.98 -53.05 -50.51 1.63 6.31 H

1414 -40.04 -13 -27.04 -40.65 -40.94 1.14 4.19 \

2120 -66.84 -13 -53.84 -64.96 -68.30 1.4 5.01 V

2828 -49.95 -13 -36.95 -57.31 -52.48 1.63 6.31 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12 / 3MHz / QPSK/ RB Size 1 Offset 0
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1412 -39.42 -13 -26.42 -40.86 -40.32 1.14 4.19 H

2118 -59.83 -13 -46.83 -59.29 -61.29 1.4 5.01 H
Middle 2824 -49.75 -13 -36.75 -53.86 -52.28 1.63 6.31 H

1412 -39.56 -13 -26.56 -40.16 -40.46 1.14 4.19 \Y

2118 -64.87 -13 -51.87 -62.99 -66.33 1.4 5.01 V

2824 -49.47 -13 -36.47 -57.09 -52.00 1.63 6.31 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

LTE Band 12 / 5MHz /| QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y ( :;:‘ ) (:Iénnl]t) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1410 -40.39 -13 -27.39 -41.72 -41.29 1.14 4.19 H
2116 -59.21 -13 -46.21 -58.67 -60.67 1.4 5.01 H
Middle 2820 -54.89 -13 -41.89 -57.29 -57.42 1.63 6.31 H
1410 -41.39 -13 -28.39 -41.79 -42.29 1.14 4.19 \
2116 -61.62 -13 -48.62 -59.74 -63.08 1.4 5.01 \
2820 -51.93 -13 -38.93 -58.58 -54.46 1.63 6.31 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1406 -40.23 -13 -27.23 -41.56 -41.13 1.14 4.19 H
2108 -59.64 -13 -46.64 -59.10 -61.10 1.4 5.01 H
Middle 2812 -55.05 -13 -42.05 -57.41 -57.58 1.63 6.31 H
1406 -44.83 -13 -31.83 -44.7 -45.73 1.14 4.19 \Y
2108 -62.83 -13 -49.83 -60.95 -64.29 1.4 5.01 \Y
2812 -59.13 -13 -46.13 -61.25 -61.66 1.63 6.31 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

LTE Band 17 / 5MHz /| QPSK/ RB Size 1 Offset 0

Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1416 -37.17 -13 -24.17 -38.74 -38.07 1.14 4.19 H
2122 -59.55 -13 -46.55 -59.01 -61.01 1.4 5.01 H
Middle 2830 -51.19 -13 -38.19 -55.41 -53.72 1.63 6.31 H
1416 -42.63 -13 -29.63 -42.84 -43.53 1.14 4.19 \
2124 -65.14 -13 -52.14 -63.26 -66.60 1.4 5.01 \
2830 -50.73 -13 -37.73 -58.03 -53.26 1.63 6.31 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency| ERP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1410 -37.15 -13 -24.15 -38.72 -38.05 1.14 4.19 H
2116 -44.19 -13 -31.19 -49.96 -45.65 1.4 5.01 H
Middle 2822 -54.75 -13 -41.75 -57.11 -57.28 1.63 6.31 H
1410 -41.65 -13 -28.65 -42 -42.55 1.14 4.19 \Y
2116 -55.99 -13 -42.99 -56.4 -57.45 1.4 5.01 \Y
2822 -54.18 -13 -41.18 -59.83 -56.71 1.63 6.31 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

LTE Band 38 / 5MHz /| QPSK/ RB Size 1 Offset 0

Over

SPA

S.G.

TX Cable

TX Antenna

Channel Frfl?nl:;n;:y (EIBR:) (:Iénnl]t) Limit Reading Power loss Gain Po'?:ﬁ)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5184 -52.88 -25 -27.88 -62.10 -59.44 2.41 8.97 H
7780 -48.22 -25 -23.22 -61.92 -57.22 2.86 11.86 H
Middle 10368 -58.57 -25 -33.57 -76.92 -67.47 3.21 12.11 H
5184 -51.34 -25 -26.34 -60.05 -57.90 2.41 8.97 \
7780 -57.88 -25 -32.88 -72.51 -66.88 2.86 11.86 \
10368 -57.15 -25 -32.15 -76.55 -66.05 3.21 12.11 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
5180 -53.49 -25 -28.49 -62.71 -60.05 2.41 8.97 H
7772 -40.30 -25 -15.30 -57.51 -49.30 2.86 11.86 H
Middle 10359 -57.74 -25 -32.74 -76.09 -66.64 3.21 12.11 H
5180 -50.30 -25 -25.30 -59.33 -56.86 2.41 8.97 \Y
7772 -55.11 -25 -30.11 -69.74 -64.11 2.86 11.86 \Y
10359 -57.16 -25 -32.16 -76.56 -66.06 3.21 12.11 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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e aa. FCC RF Test Report

Report No. : FG711304-01B

LTE Band 38 / 15MHz / QPSK / RB Size 1 Offset 0

Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5176 -53.75 -25 -28.75 -62.97 -60.31 2.41 8.97 H

7764 -47.18 -25 -22.18 -60.88 -56.18 2.86 11.86 H
Middle 10350 -56.91 -25 -31.91 -75.26 -65.81 3.21 12.11 H

5176 -51.53 -25 -26.53 -60.24 -58.09 2.41 8.97 \

7764 -55.87 -25 -30.87 -70.5 -64.87 2.86 11.86 \

10350 -56.80 -25 -31.80 -76.2 -65.70 3.21 12.11 \Y

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit 0.ve.r SPI.\ S.G. TX Cable 1 TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

5172 -54.82 -25 -29.82 -64.04 -61.38 2.41 8.97 H

7756 -47.36 -25 -22.36 -61.06 -56.36 2.86 11.86 H
Middle 10341 -57.82 -25 -32.82 -76.17 -66.72 3.21 12.11 H

5172 -51.32 -25 -26.32 -60.03 -57.88 2.41 8.97 \

7760 -57.14 -25 -32.14 -71.77 -66.14 2.86 11.86 \Y

10341 -57.28 -25 -32.28 -76.68 -66.18 3.21 12.11 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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